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Name of samples: Lithium-ion Polymer Battery
FES AR TR A Y R

Type/Model:
RSk ZJ872560
3,7V 1800mAh 6,66Wh

Color: Blue
B E

Physical shape: Prismatic
FEMIEIR: HAEIE

Commissioned by: Wuhan Guide Sensmart Tech
Co,, Ltd.
ZARAL DU R R A TR A A

Manufacturer: Huizhou Zhijian Technology Co., Ltd.
Az B B TR SRS A TR A A

Commissioner address: NO.6 Huanglongshan South
Road, Wuhan East Lake Development Zone, Wuhan
China.

ZARp il BT RSO R X B 1L F % 6
SRS Tk 4 #k 3-6 )=

Manufacturer address: Gaolian Area, Xinfeng Village,
Xinxu Town, Huiyang District, Huizhou City,
Guangdong, China.

A BT ks M T BH DR EURT T A e e B

Classification of test: Commission Test
R 25 ZEFEAR

Quantity of sample: 44 cells
BE G 44 A

Tested according to:
IR
ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Sample identification:
FERAR TS clit~cad#t

Receiving date:
FREE I 2019-03-13

Means of receiving: Submitted
by commissioner

AT RIRRALIERE

Completing date:
SERCH I 2019-04-11

Test item: 8 items
W H: 8 I

Test conclusion:
K 458

The Lithium-ion Polymer Batteries submitted by Wuhan Guide Sensmart Tech Co., Ltd. are tested
according to Section 38.3 of the Sixth revised Edition Amendment 1 of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3).
The test items are full items. The test results comply with the relevant requirements of the standard.

NI (R TaRa e ris ) @il 45) g AmbriE

A

Title:
e NS

Manager
2y il

Reviewed by:

AW A% .

Approved by:

L

Tested by:

Ewﬁs‘?’ Kol Wei Guokea
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Description and illustration of the sample:

=N VAE i P

The sample’s status is good

FE R R4
Test item Sample No. State Remark
AT H L] RE LRas

at first cycle, in fully charged states
A A BRI 5 A R RS
TA~T.5 after 25 cycles ending in fully charged -
cb#~c10# states

5 25 DA A R AT S8 e HUIRAS
at first cycle at 50% of the design rated
capacity

CTMH~CTSH | g5 Ao M b R 0 7 L B
A& 50%

cl1#~c5#

T6 after 25 cycles ending at 50% of the i
design rated capacity
CTO#~C20% | 5o 70 P 03 7 L B
A& 50%
using undamaged
' , samples previously
at first cycle, in fully charged states ;
cl#~ca# s A e e usedintests T.1to T.5
17 5 | )L%?E EEABAZ Eﬁmﬁﬂmé?ﬁ EE’U(A&\ 1%)5'%_\&@% T1 % -|-5 ﬂi

TR HIFE i

after 25 cycles ending in fully charged
c41#~c44# | states

55 25 NIT 78 HUBCRL A ) 58 4 e HUIRES
at first cycle, in fully discharged states
55— AN 78 B A Y 8 A URUIR S
T.8 after 25 cycles ending in fully discharged
c31#~c40# | states -
55 25 NIZ 78 HUBRRL A ) 58 A HUIR S

c21#~c30#

Description of the deviation from the standard, if any:
ARG FATREE Fm v T0 A 15 B

Remarks:
U

Throughout this report a comma is used as the decimal separator.

AR A L S AR N

The Lithium-ion Polymer Batteries submitted by Wuhan Guide Sensmart Tech Co., Ltd. are single cell
batteries. According to the standard, a single cell battery is considered a “cell” and shall be tested
according to the testing requirements for “cell”.

I B R IR R A PR 2 W] ik B S - SR G b 2 B S . ARAB AR TSR, B HL I AL
CHIOEY, 2RO FE I SR R AT .

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/#: 5 B8 F & FRiR

Single Cell Battery /BRI (ZJ872560 3,7V 1800mAh 6,66Wh)

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/# & 8 5 & FxriH

Cell/H1:ts (2J872560 3,7V 1800mAh)

LTC-R-4279-UN38.3-A2



Ref. No.: RZUN2019-1618

Page 6 of 14 Pages

ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
= PRAEE K Wiaas R 5
38.3.4 Procedure/Jilik > & —
Test 1: Altitude simulation/JUiR 1: & EHEH
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20+5°C)/ ¥ B FI AR IR E 9 2025°C, KA &
FINAKT 11,6kpa FIFREE I AE AT 6 A/
Requirement/brifE 23K :
1 Cells and batteries Mass loss limit: <0,2 /#
e 5<0,2 The samples c1#~c10# :
38.3.4.1 | 2 Open circuit voltage not less than 90%, The No leakage, no venting, no P
requirement relating to voltage is not applicable | disassembly, no rupture and
to test cells and batteries at full discharged no fire/%'5 9 c1#~c10#HIFE
states. mh: IR CHER. TOfE
PE AR I0 5 B R A TR R IR B s | P TR KR
90 % , P ELRANIE F T 58 458 I B AT fE S . | The data is shown in Table 1./
3 No leakage, no venting, no disassembly, no Hs Wk 1
rupture and no fire F£ i CFEtL) RICIRR. ToHE
S TR, TR VLR T B KRR
Test 2: Thermal test/JliR 2: #Fbdy
Test cells and batteries are to be stored for/ B it -4 2 - 1 T
1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)
I TN RS R — IR R 72+2°C(6h) —-40+2°C(6h)
For large cells and batteries: one temperature cycle: 72+2°C(12h) —4012°C(12h)
IR A B L. — R EEE A N 72+2°C(12h) —-40+£2°C(12h)
2 The maximum time interval between test temperature extremes is 30 minutes/i
JE B 48 K [A] B BT 1] 24 30min
3 This procedure is to be repeated 10 times/E & 10 IXEH
4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5C)/{EALE )5, HUTE 20£5°CHIZM T HHE 24 /N
38.3.4.2 p

Requirements/rifE £ 5K

1 Cells and batteries Mass loss limit: <0,2 /¥ i
Jii #4571 2K<0,2

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable

to test cells and batteries at full discharged
states.

0 J5 T i F s S AMIG T 150 BT O HEL s
90 % , M B RANIE FH T 58 42T 58 HL IR HL AT FLEs
3 No leakage, no venting, no disassembly, no
rupture and no fire

FEgh CRlD) NOGINW. TCHES . oA, o
HULTHE KRR

The samples c1#~c10# :

No leakage, no venting, no
disassembly, no rupture and
no fire/4i 5 c1#~c10#¥IFf
e CINI. oL o
L TR AR TEHE KI5
The data is shown in Table 1./

B Wk 1

LTC-R-4279-UN38.3-A2



Ref. No.: RZUN2019-1618 Page 7 of 14 Pages

ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PRAEESR WRGER Hsg
Test 3: Vibration/JUiR 3: &3l

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
AR B 22 e R A (G b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#E 5 LLIE5Z L, LA 7HZ 340
£ 200Hz, RIGLERD FIF] 7THZ A—MER, —AMEHAFRS: 15 708 B BT #1%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total
excursion) and the frequency increased until a peak acceleration of 8g,, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} T HUESAIN Bl M\ 7HZ FF46, DL 1g, &
IR, BERIAF] 18Hz, A5 HIRIERFFZE 0.8mm (S 1.6mm)
I AR I E R I 8g, FIEAE I E (K2 50HZ) o ARJE IREF 89, MIUEAE I
fZ, BEEIENINE 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and
the frequency increased until a peak acceleration of 2g,, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / XF T KA Hth: M 7Hz FF4h, LA 19, AR Inid FE AR EFAS
38.3.4.3 | &, HFAF 18Hz. REHIRIERFFE 0.8mm CE A% 1.6mm) J HARANE N E P
B 2g, GRS CRZ) 25HZ) o SRJEORTF 29, UEME NI RE, B R MAe s
fn#| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LAHR 2 1 o —AN T [m] 20 2002 2 BLRE A
PE, XA S AN EAR R E A7 B 12 K, BATTR 3AN/N, 3R 9/
i o

Requirements/fx k3R
1 Cells and batteries Mass loss limit: <0,2 /¥

JE$15<0,2 The samples c1#~c10# :

2 Open circuit voltage not less than 90%, The No leakage, no venting, no
requirement relating to voltage is not applicable | disassembly, no rupture and
to test cells and batteries at full discharged no fire/%s "5 N c1#~c10#MIFE
states. e IR, OHER. GE

P RS B R R AR T RGBT R | R TERER RS KR
90 % ,Jﬂigﬁzjﬁjﬁﬁﬁ ?%éﬁ&%%ﬁl‘] EE/TE*D == The data is shown in Table 1./
3 No leakage, no venting, no disassembly, no e WE 1

rupture and no fire

FEg CRED NG ToHER . oA, ol
UL TR KRR

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PRAEESR WRGER Hsg
Test 4: Shock/JHR 4: oy

1 Test cells and batteries shall be secured to the testing machine/ £ [fl f1t 6 22 [
SE AR RO R LTS it 1 4 S IS A 3 1

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / %} &>
RS LB 2 1500, M IESZ I g B i e, kiRt 6 =40, RAUHLE A 2 i
KINTHE 509, FHK RS2 [A] 11 2280 () 2 1R 52t

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150

gn (or Acceleration(g,)= (1&)850) , Which is smaller) and pulse duration of 6
mass
milliseconds, large batteries shall be subjected to a half-sine of peak acceleration

30000

of 50 g, (or Acceleration(g,)= [
mass

j , which is smaller) and pulse duration of

11 milliseconds/% 43 it LUK 4y 150g, (%5 (100850) PRI (R TE
mass
SRR, kbR 6 =R, KA 2 i K fE 509, (85
38.3.4.4 . . N . NN
(30000) B MED AT SFEE 1] 11 SERDR0F 3
mass
3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4&F™ F, 1k &Y, A it 2H.
ORAE = A HAHEE B b 2256 05 (0 TR D7 M 4252 =Rty , TR IRTT M4 5% =R
iy, SISz 18 i .
Requirements/biiEE R . .
1 Cells and batteries Mass loss limit: <0,2 /# The samples c1#~c10# :

Ji R A512<0,2 Acceleration= 1509,

2 Open circuit voltage not less than 90%, The No leakage, no venting, no
requirement relating to voltage is not applicable dlsqssemgly, no rupture and
to test cells and batteries at full discharged no fire/%ii 5 7y c1#~c10#({IFf
states. HH:

B SRR 5 TE i iR AV TR AT IF s HR | RN = 150g,

90 % MERANEH TR 2B RIS | TR, THS. Tk, T
3 No leakage, no venting, no disassembly, no WL R TEE KRR

rupture and no fire

BER (30D TR, TEHES. oM. Toik g%}a; ‘f shown in Table 1./
B R T KRR L

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

=

Requirements Result

PRAEESR WAL R

Verdict
H e

38.3.4.5

Test 5: External Short Circuit/JUliR 5 : 458 &

1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57+4 C/H{RFFHAI A BRI FEFRETE 57+4°C, DUF L
FLIAE il SRR LIS B 5744°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4 C /¥ i 1E AR /N T 0,1Q L HLBH [T BR HEAT A6, A A
AR FEVRE 3] 57+4°C 2 JG AR FFRLHOIRA 1 /N AL

3 the cell or battery must be observed for a further six hour for the test to be
concluded,

IR RS B FR L A ZU3E— 2B L5 6 N/ A RE TR 4 i

Requirements/FrifE 3K :

During the test and within six hours after
test ,the cells or batteries .
(EMRL R LR 2 J7 6 VN 1, st | O disassembly, o rupture

The samples c1#~c10# :

e and no fire/4w'5 4 c1#~c10#11]
. Fein: Jofffk. oL
1. External temperature not exceed 170°C 2= K%
SRR EEANETL 170°C The data is shown in Table 1./
2. No disassembly, no rupture and no fire. s R 1

Tof IR TCRR T KR KA

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

=

Requirements Result

PRAEESR WAL R

Verdict
H e

38.3.4.6

Test 6: Impact / Crush / JUiR 6: #E &7/ &

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
fitth GEHT HAA/NT 18 Z KA EFETE f i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
IR G ot FH 1) F R B R S ) RS TBE — ARG T P 1 B

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./’—E &N
15,8mm IREAREE b R CE 5, KRN 9,1kg IR M 61+2,5¢cm 5
FE A FE

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm + 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact./ 52 ## &7 (1FE, PS5 FIH 1R I
AT I SRR RO E R 15,840,1 2K R WA ER . 5 —MAFER

25— .

Requirements/FrifE oK . _

1 Cells external temperature not exceed 170°C. | 1he samples c11#~c20#:

5 L ) 8 R P AR 170°C no disassembly and no fire/%
[ s

2 No disassembly, no fire within six hours of this TSN C1#~C20#IIFEh: AR

test Ry T KIS

RIGLET S 6 AN 2 P, H AT A s g%cjna; E shown in Table 2./

T ARTE KR KA N

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ Y GEM THATE ., 2858 /A0 it A BLAR /N T 18 oK i [l A i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / ¥ R RO VR TBE IS AP IR R B I, HPH ) BEE#INR, 7256
— AN S B RZ N 1,56 JEORAD . BERRFSEEAT, BRI =Rl
(a) The applied force reaches 13 kN + 0,78 kN. / Jii inft) /714 %] 13 T4:+0,78 T4
(b) The voltage of the cell drops by at least 100 mV/, /3t () HEL K T B 257> 100 Z AR
(c) The cell is deformed by 50% or more of its original thickness./H,ith 48 T ik 5 4f
JE LT 50% LA Lo

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /¥ 1 B84 H it 8 A i B 1 — [T e o 2L 410/ 10 78 FL I R AL
IR T o BT IR AN 5 A 3 LAY T g i s

Requirements/FrifE E3K :

1 Cells external temperature not exceed 170°C.
L, A B PR ) e oy 3 TR, 58 AN i 170°C

2 No disassembly, no fire within six hours of this | .

test
RIGERTE 6 NINFTZ N, HESHERAS YN
Tl RIS KGR KA

N/A

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B PRAEESR WRGER Hsg
Test 7: Overcharge/filik 7: it 75 &

1 The charge current shall be twice the manufacturer’'s recommended maximum
continuous charge current/UA 2 £5illid | 4k 37 1 B K RFS: 70 F LA RE i 78 L
2 The minimum voltage of the test shall be as follows/Z R #x /N HLE A

a) When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser
of two times the maximum charge voltage of the
battery or 22V/ IR | S HER 1 78 L HL R AN IS
18V, AT ) e /I 78 FEL L B2 ) R 8 B K
70 HL R R s Bl 2 22V 2 IRV INE . _
b) When the manufacturer's recommended The voltage of the testis 8,4V,
charge voltage is more than 18V, the minimum and the current is 1,8A
voltage of the test shall be 1,2 times the MR Ly 8,4V, HRN
38.3.4.7 | maximum charge voltage/ Wn4#t) e e | 1.8A p
HLE I 18V, AR /N 78 f R R B T K
b€ B OR TS LR Y 1,2 £

3 Tests are to be conducted at ambient
temperature 20+5°C, The duration of the test
shall be 24 hours/20+5°C AR T, IGHF
4 24 /NI .

Requirements/bi B R : The samples

No disassembly and no fire within seven days of cli~odi ,cati~cAdi:

this test y y For voltage data before test,

\ N ' . see table 3. / R8T HL & ILER
IR PRI P ARSI 7 R, BT | 5 PRI

THE KR K

no disassembly, no rupture
and no fire/4w*5 4 c1#~ca#,
CANH~CAARIIFE . oA
Tk KIS

Test 8: Forced discharge/Jlli 8: &I H

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

20+5°CIMBIRIE T, K8 sUUOERAE 12V () B YR F e T wR s, B
iR b R S G MO L LS SR WA B B =Dt =i0f > N e S R

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P
initial test current (in ampere)

$i € A TECERL LR I AR IBCZE I F S B B3l R/ NI 3R B SRR R, A S
PRI BRI ] NI ONBIUE B 8 bR AR IR (28

Requirements/Fr# K : The ;amples 021#~c40#_:
{\rl](i)sdtiessatssembly and no fire within seven days of ?ﬂgﬂgfigﬁ?ﬂﬁgg%g p';élxr:e/

AR &)
SR HE AW AR 7, RARRL | s AR

TERKIE R s WL# 4

LTC-R-4279-UN38.3-A2
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Table1: T1~T5/ % 1. {5 1~ 5

Test 5:
Mass OC\: Tessitmll;lg:;cgg/de Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ E)éthecr)?tal
Sampl | priorto | priorto - at MR 20 H PR 3 RE R 4: Y _=hort
il B R SIS e PRERC W 2: Hha R, 3: "3 WR 4: yh Gircult At
PSS | RATRE | AT 5 ShBES S
(9) E(V) Mass loss(%) |Change ratio | Mass loss(%) [Change ratio | Mass loss(%) | Change ratio | Mass loss(%) | Change ratio | Temp. (C)
FRBUR(%) | BIEH(%) | BESR(%) | BIEH(%) | BESR) | BIER%) | REBK%) | BEH%) | EE(C)
cl1# 30,290 4,194 0,003 99,976 0,000 99,737 0,000 99,952 0,000 99,976 57,3
c2# 30,294 4,189 0,000 99,952 0,000 99,593 0,000 99,952 0,000 99,952 57,4
c3# 30,309 4,194 0,003 99,952 0,000 99,642 0,000 99,976 0,000 99,976 57,5
c4# 30,303 4,190 0,000 100,000 0,000 99,665 0,000 99,952 0,000 99,952 57,6
c5# 30,320 4,189 0,000 99,976 0,000 99,761 0,000 99,976 0,000 99,976 57,4
c6# 30,285 4,193 0,000 99,976 0,000 99,618 0,000 99,952 0,000 99,976 57,5
cT# 30,292 4,193 0,000 99,952 0,003 99,713 0,000 99,952 0,000 99,976 57,6
c8# 30,291 4,192 0,000 99,976 0,000 99,594 0,003 99,976 0,000 99,976 57,5
co# 30,327 4,191 0,003 99,952 0,000 99,570 0,000 99,976 0,000 99,976 57,4
c10# 30,289 4,189 0,000 99,976 0,003 99,594 0,000 99,952 0,000 99,952 57,5

LTC-R-4279-UN38.3-A2
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Table2: Impact / 3 2: fi
Sa&;ﬁg“ c11# c124 c13# c14# c15# c16# c17# c18# c19# c20#
IJEZES;M gﬁgxﬁg’g}gc’:\?it/ 3,804 3,807 3,809 3,811 3,815 3,805 3,808 3,810 3,812 3,814
EIVA S,
% 6: K
W6 Hili Te;;; ((g)) 23,5 23,6 23,6 23,5 23,7 23,5 23,6 23,5 23,7 23,6
(ITTL /X
Table3: Overcharge Test of batteries/ % 3 Hiibid 78156
O-\I/-Srsc;[hzrg Saj[;‘ézu':;o' c1# ot c3# ca#t cal# ca2it ca3t caatt
e MR 7: i iR
ﬁ*%ﬁ% oc;/ﬁgggo(t\??t MR 4100 | 489 | 4192 4,193 4,184 4,192 4,190 4,194
IV N
Table 4: Forced discharge / % 4. 5& i
Sag‘:%e;a c21# 22t c23# co4# co5# co6i# coT# co8 c20# c30#
Test 8: .
Forced ??ﬁ\;ﬁ?%}; t\‘jSt 3,326 3,321 3,315 3,320 3,323 3,321 3,318 3,314 3,322 3,317
discharge / W”S’MHJI N‘( )
Wi 8: 3 agp.jem ©: c31# 324 c33# c34# c35# c36# c3T# c38# c39# ca0#
by g::h T
OCYV prior to test /
RISV 3,321 3,308 3,309 3,311 3,315 3,321 3,319 3,322 3,326 3,315

LTC-R-4279-UN38.3-A2
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= I
Important

Lo i oA I 57 B & o 2K
The test report is invalid without the official stamp of CVC.

2. RAKRRAEEPBHFEE, AEHHE AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikEH LAEN . BN LRI A4 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BAREIRBTICR .

The test report is invalid if altered,

5. XTRMAR A A A NI EIR S 22 H A R A A e il A SR H
Objections to the test report must be submitted to CVC within 15
days,

6. AR O E AR DT
The test report is valid for the tested samples only.

7. HEAPRINATEH E”, PR @, “FRRONET,
“NIAFTR G
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

o Bk REOTNTTRPEIT R KIE R R 35

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

H, 15(Tel): 020 32293888

f&  FE(FAX): 020 32293889

M B 2 i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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